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TERA SOLID
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TERA SOLID COLOR
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CAPPUCCINO 303
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LIGHT RED 302
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SPAIN RED 308
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+ Prime Color z=zt2! 23| (M 22 /6 %)
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TERA SOLID TYPE  vawsopmie

T16/20/24
HEtZEFIHE 7
+ TERA SOLID
FLAT 20/ 200 FLAT 20/ 300 J120000000000000000 &0,
=8 20/200 =3 20/300
FLAT 20/400 J1= 00000000000000000000000 &0, TRENCH 200000000 0"00000“0 0,
Z24 20/400 EdiX|
ARC 24 2000, gTe o s oo00 0 000° STRIPE N8/ 0806850506088608 1L,
ARC 24 AEZIO|Z
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GROOVE 24 S0/~ 0000000000000000 %1\, SAW 24 05 000BOBOLOOOOLOBSIL

=824 SAW 24
TERRA DECO S5 0000000000000000 =1\, TERRA MAXX WAVY L o=s—o0os=00 )\
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+ TERA SOLID SIZE EF91: mm
[ =] 21
a2g M (THK.) = (w) 20| (L) il
16 20 24 200 300 400 600 900 1,200
FLAT 0 0] 0] 0] 0] 0] 0 0] 0]
TRENCH 0 0 0 0 0 0 0 0 0
STRIPE 0] 0] 0] 0] 0] 0]
ARC 0 0 0 0 0 0
WAVY (M/F) 0 0 0 0 0 0
GROOVE 0] 0] 0 0] 0 0]
SAW 0 0 0 0 0 0
+ SUBSIDIARY MATERIALS
ST 300H ST 300D ST V-CLIP
ST 300H ST 300D ST V-CLIP
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JEEEQE i(?HD INSTALLATION TERRACOTTA

SYSTEM SOLID PANEL
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TERA SOLID TEST REPORT

Het 2 e THE Al 24

TERA SOLID SPEC

SletaEr g A

= Al&d Ol == o (=] I XI|
+PEESAY % S HQAE + 22 4
M CHARACTERISTICS EM ?;gl\;_nggsD TERA PANEL REFERENCE
TZEHSAEY (L ) : Serviceability Test, ASTM E 330, Standard Test Method for Structural Performance of Exterior
Windows, Doors, Skylight and Curtain Walls by Uniform Static Air Pressure Difference
1.Sample 1 Sampling and basis for acceptance Not applicable Not applicable 1SO 10545-1
Structural Performance (Design Load) by Static Pressure (1R SAIE) : ASTM E 330 A2 100%0 CHSIO Positive Production 29 712X +8 RIEES SHEelS
Pressure 50% (+134kg/m2), 100%(+268 kg/m2), Negative Pressure 50% (-134 kg/m2), 100%(-268 kg/m2)2| &2 zt _ -
7 1074 713t = Hotaf Het 50%, 100%0i4 A% H Transducer 2 #9I2rg St > imensions g, Surface quality #2 22 9% ol 98% 150 10545-2
. bimensions
+134 kg/m2 ( 50% Positive Design Load) surface quality 2.2 Length and width 7}22t M2 X £2.0% O|LH -0.19% ISO 10545-2
. S K42t FH
+1236§ lfgg//r?jzz (%(())(OJ/O/ONF;%S;PV: gg:,'gr:‘ tgsg)) 2.3 Thickness S 24t +10% O] 16.1mm IS0 10545-2
- 0 iv [
-268 kg/m2 (100% Negative Design Load) 3.1 Water absorption 348 3.0%<E<6.0% 4.40% 1SO 10545-3
H ADI= O0pEA O E|AE|A A|SHSH AAH| Zotad 2 paCho|2 3tAL 8HH Ct2 ) 20 ;
= Zih= (EEAZ M HAEO| M ATt M7 = kgf/m2E Patte|2 etit 5HH CHSap ZiC sreaking swength brezg]lﬂ%s;:%?gth 950N O] &+ 1809N SO 10545-4
+134 kgf/m2 = +1,314.1 Pa &2 50% 4.1 a2
’ ° dulus of rupt ? O] A 3
+268 kgf/m2 = +2,628.3 Pa H 100% Mo e a1 [7%%%%% Lﬁ;ﬂ 33.8N/md ISO 10545-4
-134 kgf/m2 =-1,314.1 Pa 2} 50%
-268 kgf/m2 = -2,628.3 Pa £¢ 100% 5.1 Impact resistance AKX g Report test result 0.79 ISO 10545-5
. . . =Ko} 20| 3 -
ZHO= = Serviceability Tests HE2 3 E2HTHE(300x1,200x16T)2 S Al0l| Mock-up TestS Al# stof @12 2t groz 3. Physical &1 pbrasion resistance  UnBlazed 7% 393m Ol LT 150 105456
M +2,628.3 Pa, ¢ -2,628.3 Pa2| XM S(LHEQ)0| HEE[QUCtD & 4 ULt E‘aﬁtj X 7.1 i Ot glazed AR Report test result 6 Mohs ISO 10545-7
8.1 Linear thermal expansion &1 W& Report test result 7.7 x 10-6/°C ISO 10545-8
9.1  Thermal shock resistance @ £4 & Report test result Ol& elg ISO 10545-9
LR M 10.1 Moisture expansion $=& W& Report test result 0.192mm/m ISO 10545-10
- oo
FEMSAE (L Zh) T £7+ #9| AIZ(LHE 45) CNC Mock-up Test Report &1 11.1 Crazing resistance RS HEH N& Report test result st el ISO 10545-11
N ] ) 12.1 Frost resistance Li s34 Report test result oj¢ glZ ISO 10545-12
=7t 2| AE(LZT 45) AAMA 501.4 Standard Test Method for Evaluating Performance Of Curtain Walls Due to _
Displacements Associated with Seismic Movements and Building Sway 16.1  Small colour differences Z2 A& x}o] Report test result Conforms ISO 10545-16
N ) . . . L AkA 2
Interstory Lateral Movement Test (BEZHH2|AIE-Zt/2) | Aama 501.4 At three(3) complete lateral movements being 13.1 Res'fﬁnccﬁ;?;&ﬁlf;d;s”faI'S Report test result 24“; ISO 10545-13
returned to the zero position after one cycle. as =11.5 mm for 10 seconds for every maximum movement of structure. -FE= T Hezalg Me
4. Chemical ;
Allowable : No Yielding, No Breakage, No Tearing, No Disengagement &2 Zut= DHEEAZCE properties 141 Res'tSt.ar?ce to unglazed Report test result class 4 SO 10545-14
§|.'6I-X'| EM : S aln;ng
o] %X Il M . X3l o It L4 o Mo sto|alod oo Te LHQ‘:O glazed min. class 3 6”% ?Ii%
He| F|chZte M & Left 11.93mm + Right 12.19mmzE H2|stH ofzie] et 20| H|2HIH'E (300x1,200x16T)2| LHEl M-S eolstict.
. b =
15.1 Lead inadéi‘.jrﬂ'%r& release ?J;tff 275 SO 10545-15
aT =10 e (=] e
Serviceability Test 24.12mm = 24.00mm O] &
=71 Q| (X M) AAMA 501.4 ASTME 330 L 2 d& 300*1200%16
Safety Test 36.18mm = 36.00mm O] &t 17.1 Stapdarq test method for st_ructural performance of No Problem ES
exterior W|n'dows, doqrs,'skyllghts anf:l curtain walls by
1st Cycle Left 11.55mm Right 11.93mm 5. Mock-up Test uniform static air pressure difference KEASAZE
Report , Haseize
2nd Cycle Left 11.68mm Right 12.19mm P AAMA 501.4 LHZ M5 H=NB /Mock up
P
17.2 Standard test method for water penetration of windows, No Problem provided upon
3nd Cycle Left 11.93mm Right 12.06mm curtain walls and doors using dynamic pressure request
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SEOUL UNIV. INSTITUTE LIFE SCIENCE IN SEOUL
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GANGNAMGU HAENGBOK CONVALESCENCE HOSPITAL
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